PARTS LIST
IN—J 1) R |

PWB-22GWC-2
PWB-22GWC-2-QNU

SEIKO SEWING MACHINE CO., LTD,



Machine body
FRERZ

Arm Shaﬁ'_ and thread take_up mechanism ................................................

Lo XFRAR

Needle bar rocking mechanism

EaRES L OI|ESIER

Feed mechanism

=Y B

Presser foot mechanism

il SlER

Roller presser foot mechanism

A—5—RZ Bk

Lower shaft mechanism

TER (%

Hook mechanism

paARg: LR

Feed dog and hook base
‘Y., hvt s

Thread trimmer mechanism

RUIYBHR

Thread tension

5 F B

Cable, Needle up switch
=TI #HEFRA9F

Thread guide mechanism

N A LE

Bobbin winder mechanism

REZHEEZ

Automatic foot lifter mechanism

BEIRZ E(FHEE

Accessories 1

TiEdm 1

Accessories 2

TEMA 2

Option parts
Bl 55 G

* Gauge parts’
T—RER

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

...........................................................

17,18

19, 20

21,22

23, 24

25, 26

25, 26

217,28

29, 30




F {KBI{% /Machine body




F{REH{% /Machine body

= .

Bt s S| H=E
No. |PARTS No| ' | & [QTY oA DESCRIPTION
1 [33203 ¥ | = 1 |@Hk FACE PLATE
2 133006 * [ | 1 |EfREHRCE) SCREW M5X0.8 L=25
3 (37009 * | x| 1 |EiikH2LGE) SCREW M5X0.8 L=16
4 (37010 ¥ | = | 1 |[F—Lhn—iRED ARM COVER PLATE (F)
4 |[37752 - | *| 1 |7—LH—IR®ED ARM COVER PLATE (F)
5 (33007 ¥ | * | 2 |7—LAHA—REDIESDHRLC SCREW M5X0.8 L=8
6 (37012 | | 1 [F—Lh\—H(iE) ARM COVER PLATE (R)
7 137012 * | % | 1 [AEEHAA—IRK COVER PLATE
8 | 8040 * |+ | 4 |[HA—iitHal SCREW 9/64X40 L=8
9 33008 || 1 [KFHAA—1EHRLE SCREW M5X0.8 L=8
10 |37294 | x| 1 [RurEziR BED SUPPORT PLATE
11 {33029 * | *x| 2 [RNuRFZZiRESHRL SCREW SM15/64%28 L=10
12 |37295 * | * | 1 A2 OIL TANK
13 |37016-A ¥ | k| 1 |[FP—LTLIBUN RUBBER CAP
14 |37136 x| x| 5 [BF o1kl SCREW M5X0.8 L=10
15 33005 * | x| 1 |[KFH/A— THREAD TAKE-UP COVER
16 |37378 * | x| 1 |FAFIRILE 12 RUBBER CAP
17 |30046 * %[ 1 |7—R#EEHAL SCREW M4X0.7 L=4
18 |37754 -1 *| 1 |BETva BUSH




FEh - K FE{ZR/Arm shaft and thread take—up mechanism

33 34 32 44




- KFER{R/Arm shaft and thread take—up mechanism

=

BaEs S | HE
No. [PARTS No| 5 | & |QTY S DESGRIPTION
1 |37048 * x| 1 |XEXZ THREAD TAKE-UP SUPPORT
2 |3705i *| x| 2 |KFEIvr— THREAD TAKE-UP WASHER
3 |37052 # | x| 2 |EKFEXZILY THREAD TAKE-UP SUPPORT RING
4 133021 £ %] 2 |KEXZAXAZ—FILFYS NEEDLE BEARING
5 137054 | x| 1 |EKELY THREAD TAKE-UP PIN
6 |33022 * | x| 3 |KFE EHRAL SCREW M5X0.8 L=8
7 137056 * [ x| 1 | KEEVARIL THREAD TAKE-UP PIN BUSH
8 37049 * x| 1 |KEXZxHL SCREW M4X0.7
9 (37050 * | x| 1 | KXW CES SPRING WASHER
10 33019 * | k| 1 |KFERTYLTUN BEARING (SMALL)
11 33023 * | x| 1 |XKFIEOHER RETAINING RING (C)
12 33020 | k| 1 | KRERTYLH(KR) BEARING (LARGE)
13 (37045 x| x| 1 |HRELHS— COLLAR
14 |37057 x| x| 1 |90FEHSY TAKE-UP LEVER CRANK
15 (33154 * | x| 1 |FEISVIZ—FRILATYLY NEEDLE BEARING
16 |37059 * | * | 1 |#EITY NEEDLE BAR CRANK
17 |37063 * || 1 |$tEEiaE NEEDLE BAR CLAMP
18 37064 * | x| 1 |$HERESHRL SCREW M4X0.7 L=10
19 [37061 * [ x| 1 |$HEISUY T — WASHER
20 33024 ¥ | x| 1 |$EISUIILDE RETAINING RING
21 37021 * | x| 1 |9529F—30hh CRANK MOTION CAM
22 37070 * | x| 1 |90FSZ 73Rt SET SCREW M86X0.75 L=7
23 33145 ¥ | % | 1 |HLEHRLK) SCREW 9/32X28
24 33146 * | *| 1 [ALLEHRALUN SCREW 9/32X28 L=19
25 (37136 *| % | 2 [90FESZ9FDHHL SCREW M5X0.8 L=10
26 (33012 * | x| 1 | L#h UPPER SHAFT
27 |11031 * | % | 1 | E#AT7YY BEARING
28 |37022 * | * | 1 |RESHS— COLLAR
29 100443 x| x| 2 |REZTHT—1EHRLE SCREW 15/64X28 L=9.97
30 (37023 * x| 3 |EXJLRT—Y UPPER BERT PULLEY
31 |37027 *| *| 5 [iEHRC SCREW M6X0.75 L=8
32 37026 ¥ *| 5 [HR&HKL SET SCREW M6X0.75 L=8
33 (20069 ¥ *| 2 [RPyLy BEARING
34 |37025 ¥ | 2 [ RFULGTHS— BEARING COLLAR
35 37704 x| % | 1 |Léhh>5— UPPER SHAFT COLLAR
36 33014 * | x| 2 [BLRULES WASHER
37 |37031 x| 2 |F—UBlLfatlEm) SCREW Mé6X1 L=12
38 |37035 * | % | 2 |[ZAITALE TIMING BELT
39 37292 * [+ | 1 [REEILTSR SIDE CAP
40 (14013 * | * | 2 [HTHEHAL SCREW 9/64X40 L=55
41 |33015 * | x| 1 |hRSshibHER RETAINING RING C-17
42 (33167 * | x| 1 |[cORAEATY (B BEARING
43 (37033 * | * [ 1 |doRfEd SHAFT
44 133016 x| x| 1 [F—y PULLEY
45 150405 * x| 1 |F—yikHAlA) SET SCREW 15/64X28 L=19
46 |50404 * | x| 1 |F—yitHHalB) SCREW 15/64X28 L=19
47 137043 x| x| 1 | K THREAD TAKE-UP LEVER




S EEI{%/Needle bar rocking mechanism

42 41

. gry/ > 31 | vg?;i G 15
f 32 25 | & @@ ;?‘ \
6 I




s EES{%/Needle bar rocking mechanism

fientas Z 3=
No. |PARTS No| ' | & [QTY an DESCRIPTION
1 (37157 |k 1 | E3EYSH UPPER FEED SHAFT
2 137158 * [k 1 |Tyrv— WASHER
3 37120 * | % | 4 |1b&HEE RETAINING RING
4 (371117 ¥ | % | 2 |EYE——FILATYLY NEEDLE BEARING
5 |37118 ¥ | x| 2 [ RPYLSTR 9T A) BEARING CASE (A)
6 |37116 |+ | 1 |1EHRE SCREW M6X0.75 L=5
7 |37115 * | k| 1 | EEYEHS— UPPER FEED SHAFT COLLAR
8 |37159 x| 1 | EXYUEE UPPER FEED LEVER
9 (37136 * | x| 2 | EXYEFERHRC SCREW M5X0.8 L=10
10 |37017-A ¥ | k| 1 | T—LITLEK) RUBBER CAP
12 |37166 * | x| 1 |ES WASHER
13 |33100 ¥ [ | 1 | EREYEFEOVRRTYLY NEEDLE BEARING
14 |37167 * | % | 1 [ EXYEZEOVRE (L) CONNECTING ROD PIN
15 |37164 * | | 1 | EEYEZOYFE(T) CONNECTING ROD PIN
16 [37115 * | x| 1 |[#HELEE#HHS— COLLAR
17 |37116 * [+ 1 [1tEHAL SCREW M6X0.75 L=5
18 (33051 | % | 1 |[#ELEGED) NEEDLE BAR BRACKET COMPLETE
19 133051-01 | * | *| 1 |&tELES NEEDLE BAR BRACKET
20 (37106 * [ x| 1 |#HETESHE NEEDLE BAR BRACKET SHAFT
21 (33120 # x| 1 [#ELE/VIEY TAPER PIN 3X25
22 137110 x| 1 [HLRY NEEDLE BAR URETHANE
23 (33011 * | x| 1 |dL¥E RUBBER CAP
24 (37503 | x| 1 |$HE NEEDLE BAR
25 (37504 x| 1 |gHERE NEEDLE BAR CLAMP
26 (37505 | x| 1 [FhodFl PINCH SCREW M4X0.7 L=8
27 |37512 * x| 1 |$HBE 1/16"(EH) NEEDLE CLAMP 1/16"(STANDARD)
28 |16243 * | x| 1 |#tike(E) SCREW M3X0.5 L=35
29 |37532 ¥ [ | 1 |$#iE&HEH) SCREW M3X0.5 L=3
30 [N4214 *| % | 2 |$+ 134X35(R) #90 NEEDLE 134x35(R) #90
31 (37107 *|%| 1 |ZziLk NEEDLE BAR BRACKET FELT
32 |37108 * | *| 3 |ZzJLrEZ FELT PRESSER
33 (37109 * | x| 2 |Zz)LMBEZLESHRL SCREW M4X0.7 L=6
34 |33502 * | x| 1 [§HELEIEIR STOPPER
35 133503 * | x| 1 |1EHHU SCREW M5X0.8 L=5
36 |33053 * [k | 1 [#HEEEEERL—IL NEEDLE BAR BRACKET GUIDE
37 133050 x| x| 2 |ikHAl SCREW M4X0.7 L=6
38 |33052 x| *| 1 |Zz)Lk FELT
39 [37114 x| x| 1 |[$EREAE NEEDLE BAR GUIDE BLOCK
41 (37506 ¥ | x| 2 |fHELBEAZIL BUSH
42 137507 * | % | 1 [1E&HHRLC SCREW M6X1 L=12
43 (33072 ¥ x| 1 [ EEYEZOYRER) UPPER FEED SHAFT COMPLETE
44 133073 k| x| 1 [EFEOYRARAT CONNECTING ROD
45 133074 * | x| 2 [EEOVEREYE CONNECTING LINK
46 133064 x| *| 2 |Ev PIN ¢25 L=12




1%V {%/Feed mechanism

10

(7% )
-

36

§743

/ L —f2
3—Q "':_4[:” D44
31 S
et

37 38 39




13X U {%/Feed mechanism

No. [PARTS No| | = [QTY S DESCRIPTION
1 {33085 # | % 1 [1bHE RETAINING RING

2 137158 £ (x| 1 |fEE WASHER

3 133055 | x| 6 |ibdiF RETAINING RING

4 |33010 ¥ | x| 3 |Z—KNRFTYLY NEEDLE BEARING

5 |33054 ¥ | x| 2 |RPYLHFH—ZA BEARING CASE (A)

6 [33059 * | k1 | EYE FEED ARM

7 137136 [ =] 1 |gHhl PINCH SCREW M5X0.8 L=10
8 37133 * | k| 1 |FEYREY Y FEED ARM LINK

9 |37134 * | x| 1 |FpHhhl PINCH SCREW M4X0.7 L=10
10 |37201 x| x| 1 | T2yt LOWER FEED SHAFT

11 |37203 # | *x| 1 | FEYLA— LOWER FEED LEVER

12 (37027 ¥ | *| 1 |ikHAl SCREW M6X0.75 L=8

13 |37136 * | x| 2 |&sHhal PINCH SCREW M5X0.8 L=10
14 (37119 ¥ | x| 1 | RPYLTH5—2B BEARING CASE (B)

15 [37115 * | x| 1 | FYgh>— COLLAR

16 |37185 ¥ | x| 1 |1kHRL SET SCREW M6X1 L=5
17 |37017-A * | % | 1 |dLit RUBBER CAP

18 [37195 * | *| 1 |FEYOYK LOWER FEED ROD

19 (33100 x| x| 1 |=Z—K)RFYLHY NEEDLE BEARING

20 |37164 x| x| 1 |E> PIN

21 |33084 x| x| 1 |[RPYLY BEARING

23 |37190 *| x| 2 |1E&HHL SCREW M6X1 L=14

24 |33138 x| x| 2 |ESE WASHER

25 (33123 ¥ | *| 2 |IEsHRL SCREW 3/16X40 L=6

26 |37191 | x| 1 |FEYSAEHHL FEED ADJUST CAM

27 133083 * | x| 1 |FHLYT Tuir— WAVE SPRING WASHER
28 |37192 « | x| 1 [$BLYS PUSHING RING

29 |37193 ¥ [ x| 1 JBRLYLTSAF— WASHER

30 37182 ¥ | = | 1 |EHAC SCREW M6X0.75 L=5

31 |37326 || 1 [EYAGZHE FEED ADJUST BRACKET
32 133118 *| x| 1 [Pz PIN

33 (33125 [ x| 2 | RETAINING RING

34 (37328 * | x| 1 |FRAEE R SPRING

35 |37327 * x| 1 |FEYRASE PIN

36 [33162 * [ x| 1 |LL&E RETAINING RING

37 |37324 ¥ | x| 1 | EYUREIRLER FEED ADJUST PRESSER PLATE
38 33124 ¥ x| 1 |Fvk NUT

39 {33119 *| x| 1 |1kl SCREW M5X0.8 L=10

40 {33139 x| x| 2 |ES WASHER

41 |137134 ¥ | x| 2 |1kHAl SCREW M4X0.7 L=10

42 37322 * | x| 1 [EYUHAERE FEED ADJUST PIN

43 37323 * % | 1 [FRE/AFR SPRING

44 133143 * | % | 1 [tk&HEH RETAINING RING

45 133093 * | x| 2 |IFsHEG RETAINING RING

46 |33056 ¥ | *| 2 |O—5—95vyF ROLLER CLUTCH

47 133020 x| x| 2 |RFYLH BEARING

48 (37238 ¥ | * | 2 |959FHr—A(TF) CLUTCH CASE (D)

49 (33092 x| x| 1 |95yFih CLUTCH SHAFT

50 137132 *| x| 2 |7k FELT

51 37129 ¥ | x| 1 | ARk JOINT LINK

53 137131 x| x| 2 |BBhl STUD SCREW

54 [33082C * |+ | 1 EYHLTEGR FEED CAM BRACKET COMPLETE
55 133082 *|*| 1 [FEYHL FEED CAM

56 [37189 x| *| 1 [EYHLETE FEED CAM BRACKET
57 133133 * | x| 1 [HoAE PIN

58 [11095 * | x| 1 [EYREKR FEED ADJUST PLATE
59 11096 * | *| 2 |[#HRlL SCREW 3/16X40 L=11
60 33508 * | * | 1 [95yvFr—2EEE RC SCREW M4X0.7 L=10

61 133509 || % | 1 |HEEEFuk MUT- » = - :
62 137239 ¥ * | 1 [959FR~R—H—(F)A CLUTCH SPACER T=0.t
62 [37240 * [+ 1 |959FAR—H—(TF)B CLUTCH SPACER T=0.15
62 |37241 * | x| 1 |95 YFAN—H—(TF)C CLUTCH SPACER T=0.2

_8_




R % B94{% /Presser foot mechanism

13

I o
@

} | Ty

3 35 31

7_% o 2?__5

U K j 28—
N
il 5]
év 40 3
Al o
L. 8 =
“o — 5=

_B

g




7 B8{% /Presser foot mechanism

=1
HaEs s |BE

No. |PARTS No| §' | & |QTY 5% DESCRIPTION

1 {33011 ¥ | x| 1 |dL RUBBER CAP

2 |37067 ¥ | x| 2 |[IRZHEAIL PRESSER BAR BUSH

3 137068 # | % | 2 |ibeHhhl SCREW M5X0.8 L=4

4 |37066 * | x| 1 |¥HxHE PRESSER BAR

5 [37069 * | x| 1 |HAEEEE PRESSER BAR CLAMP

6 [37070 ¥ | x| 2 |lEHBL SCREW M6X0.75 L=7

7 37072 * [ x| 1 |ExRU PIN SCREW M4X0.7

8 37071 x| 1 |O—5—=FS ROLLER HOLDER

9 (33061 * [ x| 1 |ibHial SCREW M4X0.7 L=8

10 [37073 * | % 1 |aqILAF% COIL SPRING

11 |37074 * | k| 1 |HEBIRZZT SUB ROLLER HOLDER

12 137064 * | x| 1 [lEHAL SCREW M4X0.7 L=10

13 |37089 * | x| 1 [IBERRAR PRESSER BAR PLATE SPRING

14 (37090 * | * | 1 | KRARFASHRL SCREW MB8X0.75

15 |33027 *| x| 1 |[Exvdal PIN SCREW M6

16 (37087 * | x| 1 |BR EFEFEE PRESSER FOOT LIFTER CONNECTING BAR

17 {33030 * | x| 2 |1kHHC SCREW M6X1 L=25

18 133031 | *x| 2 |Fwk NUT

19 37009 * | x| 2 |FHHl PINCH SCREW M5X0.8 L=16

20 {37098 * | x| 1 |[Zhafrs SPRING HOOK (S)

21 |37097 * | *| 1 |B1ZIEh SPRING

22 (33029 | x| 1 |1E&HARUC SCREW M86X1 L=10

23 37099 * | x| 1 |[ZdaBhMFL SPRING HOOK (L)

24 133126 * | x| 1 |hoE RETAINING RING

25 137095 |+ | 1 IBR EFH509(0) PRESSER FOOT LIFTER CLANK ASSAY

26 33028 *| x| 1 |2 EHFEY PIN

27 |37092 * | x| 1 |\BZ LT PRESSER FOOT LIFTER BAR

28 (37094 * [ x| 1 |BRZ EIFHEE Y PIN

29 137093 * | * | 1 |IBR EFEHA— COVER

30 33026 || 1 Bl STUD SCREW M6

31 [37086 ¥ | x| 1 |BX EIFIRELIER SPRING

32 {37082 *| x| 1 B2 EFHR PRESSER FOOT LIFTER PLATE

33 33168 * | % | 1 |1beER RETAINING RING

34 |33025 *|*| 1 WX EIFHRHS— COLLAR

35 133126 * || 1 |1 RETAINING RING

36 |37076 ¥ x| 1 |#Z EFL/AA— PRESSER FOOT LIFTER LEVER

37 |37077 * | x| 1 |1EHHL SCREW M5X0.8 L=5

38 |37079 ¥ | x| 1 IR EFARL PRESSER FOOT LIFTER BUSH

39 (37078 * [ x| 1 |#Z EIFHL PRESSER FOOT LIFTER CAM

40 |37080 x| x| 1 |BAEER PRESSER BAR GUIDE

41 (33142 * x| 1 |lEHHlL SCREW M6X1

42 37522 * | * | 1 |EBNRZ 1/167(EHE) AUXILIARY PRESSER 1/16"(STANDARD)

43 (37533 *| x| 1 |ikHRL SCREW 9/64X40 L=6

_‘IO_




